
 
 
 
 
 
 
 
 
 
 

 
 
 

Prepared for: 

Western Regional Water Commission 
and  

Northern Nevada Water Planning 
Commission 

 
 
 
 
 
 

 Project Team: 
 

Chris Wessel - Water Management Planner (Western Regional Water Commission) 
John Buzzone - Senior Engineer (Washoe County) 
Andrew Hummel – Utility Manager (City of Sparks) 

Glen Daily – Associate Engineer (City of Reno) 
Christian Kropf – Senior Hydrogeologist (Washoe County) 

 
 
 
 

Research and information compiled by: 
 

 

  
 
 
 
 
 
 
 
 

STRATEGIES FOR MANAGEMENT OF HIGH-
DENSITY SEPTIC SYSTEM DEVELOPMENTS 

IN WASHOE COUNTY  

 
  

 
   

   
   

 
   
   

 

With           
AMEC Environment & Infrastructure, Inc. 
[...]
the various nitrate removal alternatives will be discussed, along with advantages, disadvantages 
and concerns with using each alternative.  Issues associated with scalability and locations 
where these options have been implemented will be discussed.  For each treatment option that 
is considered technically and economically feasible, the following costs will be developed with 
consideration of local factors: 
 

• Total capital costs (including design, construction, land acquisition, etc., as appropriate) 
• Annual operating, maintenance, repair and replacement costs 
• Life cycle cost analysis 
• Anticipated levels of nitrogen reduction 
• Cost/pound of nitrate reduction/year 

1.4 Nitrogen Removal Following Dispersal 

Nitrogen removal is achieved primarily in the wastewater treatment units.  Nitrogen removal has 
also been shown to occur, in varying degrees, in the following zones: 
 

• The drainfield 
• The unsaturated soils between drainfield and groundwater 
• The interface between saturated / unsaturated soils 
• Within the groundwater aquifer 
• At / near the interface of groundwater / surface water (the hyporheic zone) 

 
The mechanisms through which nitrogen may be removed in these zones include the following: 
 

• Denitrification in carbon-rich soils 
• Ammonia adsorption to soils (limited to carrying capacity of the soils), nitrification and 

then denitrification.  Very little of this process is expected in the TMSA. 
• Ammonia volatilization in unsaturated soils 

 



 

TASK 2 - TECHNICAL & ECONOMIC EVALUATION OF NITROGEN REMOVAL ALTERNATIVES 
MARCH 2013                                                                                                                                                                                                                                                                                                                                                
PAGE 5 of 40 
 

Figure 2-1  Range of Wastewater Collection, Treatment and Reuse / Disposal Options 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Wastewater 
source 

Collection 

Treatment 

Disinfection 

Dispersal 

Reuse 

Wastewater Flow 
Quantity and Quality 

Conventional 
Gravity Sewer 

Septic Tank & 
Effluent Pump 

Septic Tank & 
Small-Diameter 
Gravity Sewer 

Grinder Pump 
Pressure Sewer Vacuum Sewer 

Pretreatment 
− Septic tank 
− Anaerobic upflow filter 

Advanced Secondary Treatment 
Fixed Film Processes 
− Recirculating Media Filters 
− Single Pass Sand Filters 
− Rotating Biological Contactor 

Suspended Growth Processes 
− Packaged Activated Sludge Systems  
− Sequencing Batch Reactor 
− Membrane Bio-Reactor 

 

Integrated Fixed Film & Suspended Growth 
− Media & Activated Sludge 

 

Disinfection 
− UV 
− Chlorine 
− Ozone 

Advanced Tertiary Treatment 
Nitrogen removal 
− Active Carbon Feed Systems 
− Passive Carbon Feed Systems 

 

Phosphorus removal 
− Active Chemical Feed Systems 
− Passive Metal Ion Feed 

Subsurface Dispersal 
− Beds / Trenches 
− Drip distribution 

Land Application 
− Spray irrigation 
− Overland flow 
− Rapid infiltration 

Reuse 
− Toilet flushing 
− Irrigation 
− Cooling tower make up, etc. 

Direct  
Discharge 

Potable 
Water 

Reclaimed 
Water 

Potable Water Reclaimed Water 

Shower Toilet Laundry Kitchen Lavatory Other 

Urine 
Feces 

Urine 
• Collection 
• Treatment 
• Disposal / 

Reuse 



 

TASK 2 - TECHNICAL & ECONOMIC EVALUATION OF NITROGEN REMOVAL ALTERNATIVES 
MARCH 2013                                                                                                                                                                                                                                                                                                                                                
PAGE 6 of 40 

Assigning nitrogen removal values within zones beyond the treatment facility requires site 
specific information.  Literature values range between 25% and 50% for removal in the septic 
system drainfield.  The Phase I Study assumed a 25% nitrogen removal in the drainfield.  For 
the purposes of this Study, the following nitrogen removal percentages should be used/ 
assumed: 
 

• Drainfield:  25% - as estimated in the Phase I Study and consistent with the range  
reported 25% – 40% from other studies (Katz et. al., 2010; USGS, 2010; USGS, 2007) 

• Unsaturated soils:  0% 
• Saturated / unsaturated soils interface:  0% 
• Groundwater:  0% 

 
Other factors affecting groundwater nitrogen concentration include: 
 

• Dilution from infiltrating rainwater 
• Dilution of nitrogen by the groundwater aquifer 
• Nitrogen mass leaving the aquifer for aquifers that are not closed systems 

 
Although some wastewater nitrogen after treatment is in the organic form, the amount is small.  
Consequently to be conservative, and as practiced by a number of regulatory agencies (i.e. 
Suffolk County, NY), all wastewater nitrogen is assumed to be 100% in nitrate form prior to 
entering the groundwater aquifer (USGS, 2007; USGS, 2010; Caraco and Cole, 2001; Walker et 
al., 1973; Cape Cod Commission, 1992; Katz, 2010).  
 
 1.5 Individual, Cluster and Centralized Treatment Systems Overview 
 
For the purpose of this report, Individual Sewage Disposal Systems (ISDS) refer to a typical 
residential conventional septic tank and drain/leach field.  Individual systems that incorporate 
treatment and potentially even reuse / dispersal will be referred to as onsite treatment and 
dispersal systems (OSTDS).   

Decentralized treatment systems consist of the following techniques: 

1. ISDS 
2. Individual OSTDS, serving a single family dwelling 
3. Cluster Systems, serving localized areas of development of ≥ 2wastewater generators 

 
Wastewater treatment technologies are commonly grouped according to the following 
performance categories with respect to effluent total nitrogen: 
 

Category     Expected Effluent TN 

1. Secondary Treatment     < 30 mg/L 
2. Advanced Secondary Treatment   < 20 mg/L 
3. Tertiary Treatment       

a. Biological Nutrient Removal   <8-10 mg/L 
b. Enhanced Nutrient Removal   <3-5  mg/L – considered to be the  

Limits of Technology by U.S. 
EPA 



 

TASK 2 - TECHNICAL & ECONOMIC EVALUATION OF NITROGEN REMOVAL ALTERNATIVES 
MARCH 2013                                                                                                                                                                                                                                                                                                                                                
PAGE 7 of 40 

Collection system options are: 
 

1. Conventional gravity 
2. Septic Tank effluent – gravity & pressure 
3. Grinder Pump – low pressure 
4. Vacuum system 

 
Wastewater treatment technologies fall within one of the following categories: 
  

1. Fixed Film Systems 
2. Suspended Growth – Activated Sludge (AS) Systems 
3. Integrated Fixed Film and Suspended Growth Systems (IFAS) 
4. Active or Passive Carbon Feed with Denitrification Filter after Pretreatment.  While other 

techniques exist for providing the electron donor needed for denitrification, carbon feed 
systems are the simplest and most widely used.  

 
Table 2-2 presents examples of each category along with representative effluent quality.  The 
nitrogen removal values in Table 2-2 are comparable to the U.S. EPA Chesapeake Bay 
Program values as described in their “Update on Onsite Wastewater Treatment Systems Expert 
Review Panel” estimates, published July 10, 2012. 
 

Disposal/Reuse system options consist of: 

1. Drainfield with various options, including drip irrigation, drainfields and seepage pits 
2. Land Application  
3. Reuse 



 

TASK 2 - TECHNICAL & ECONOMIC EVALUATION OF NITROGEN REMOVAL ALTERNATIVES 
MARCH 2013                                                                                                                                                                                                                                                                                                                                                
PAGE 8 of 40 

 
Table 2-2  Representative Effluent Quality for ISDS, OSTDS and Advanced 

Wastewater Treatment Systems 

System Type 

Effluent TN (mg/L) 

Individual and Small Cluster Larger Cluster and 
Centralized 

End 
of 

Pipe 

To 
Ground 
water 

% 
Removal 

End 
of 

Pipe 

To 
Ground 
water 

% 
Removal 

Individual Sewage Disposal System (ISDS) 
Septic Tank + Drainfield 60 45 25% n/a 

Representative Fixed Film Systems 
Single Pass 
Media Filter 

Intermittent Sand 
Filter (ISF) 

50 45 25% n/a 

Peat Systems 50 45 25% n/a 
Recirculating 
Media Filters 
(RMF) 

AdvantexTM, 
WaterlooTM, RSF2, 
SeptiTech® 

19 19 68% 19 19 68% 

Representative Suspended Growth Systems 
Conventional & Modified Activated 
Sludge Processes 25 25 58% 3 3 95% 

Sequencing Batch Reactor (SBR)1 16 16 73% 3 3 95% 
Membrane Bioreactor (MBR) 1 10 10 83% 3 3 95% 

Representative IFAS Systems 
FAST® 25 25 58% n/a 
Modified Activated Sludge n/a   3 3 95% 

Representative Passive Carbon Feed Systems 
NitrexTM 3 3 95% 3 3 95% 

Representative Active Carbon Feed Systems 
Methanol, Micro C 3 3 95% 3 3 95% 
1 Not typically used for individual systems 
2 Recirculating Sand Filter 
n/a = not applicable 

 



 

TASK 2 - TECHNICAL & ECONOMIC EVALUATION OF NITROGEN REMOVAL ALTERNATIVES 
MARCH 2013                                                                                                                                                                                                                                                                                                                                                
PAGE 9 of 40 

2.0 NITRATE REMOVAL REQUIRED FOR GROUNDWATER QUALITY PROTECTION 

To compare alternatives to reduce nitrate loading from septic tank systems in the study areas, 
the level of necessary treatment (i.e., degree of nitrogen removal) needs to be quantified. For 
this study, a mass balance approach was used to estimate the average amount of nitrogen 
removal required to ensure groundwater is in compliance with drinking water standards. The 
analysis presented should be verified with site specific field data to ensure that the analytical 
procedure is appropriate. This mass balance approach is conservative in that it assumes only 
rainfall recharge contributes to the dilution of nitrates in ISDS effluent and that rainfall and ISDS 
effluent are completely mixed. Groundwater recharge flowing into a sub-area has the potential 
to further dilute nitrates. 
 
It is recommended that a goal of 5 mg/L nitrate be used to provide for a margin of safety, 
address uncertainties associated with the analysis, and to address the variability of rainfall 
recharge. For reference purposes, the State of Oregon, by statute, can use a nitrate 
concentration of 7 mg/L as the value at which action may be taken to control water quality 
degradation by regulatory means (Morgan et al, 2007). The Cape Cod Commission (1992) 
adopted a 5 mg/L guideline based upon work performed on Long Island, NY where it was 
determined that wells with a mean nitrate concentration of 6 mg/L would violate the 10 mg/L 
drinking water standard 10% of the time and a mean of 3 mg/L would violate the standard 1% of 
the time.  Cape Cod’s standard of 5 mg/L has the objective to keep violations of the drinking 
water standard < 10% of the time and to provide a margin of safety during times of high loading 
and low rain recharge.  
 
The following terms are used throughout the description of the mass balance: 
 

Rainfall Recharge (RR) – Precipitation reaching groundwater (assumed to be 0.4 in/yr) 
ISDS Recharge (ISDS-R) – ISDS flow reaching groundwater (assumed to be 100% of 
ISDS effluent, or 230 gpd/system based on previous assumptions) 
Rainfall Recharge + ISDS Recharge (RR+ISDS) – The combined ISDS and rainfall 
flow and load reaching groundwater 
 

The estimated level of nitrate removal required for each Project Area was calculated using the 
following assumption: 
 

• RR as the only dilution for nitrates contained in ISDS-R flow 
 
Using this assumption, LAI calculated the required maximum RR+ISDS combined nitrate 
concentration and the associated nitrate removal to achieve a concentration of 10-mg/L and 5 
mg/L in the combined recharge water. Example calculations used in the mass balance can be 
found in Appendix B.   
 

2.1 Required Nitrate Removal 

The estimated level of nitrate removal required to achieve a specific RR+ISDS recharge nitrate 
concentration is dependent on the following factors: 
 

• Number of ISDS / Area (septic density), from which the following can be calculated: 
o ISDS-R flow and nitrate concentration  



 

TASK 2 - TECHNICAL & ECONOMIC EVALUATION OF NITROGEN REMOVAL ALTERNATIVES 
MARCH 2013                                                                                                                                                                                                                                                                                                                                                
PAGE 10 of 40 

o ISDS-R nitrate load 
• Volume of rainfall recharge reaching groundwater 
• Nitrate concentration of rainfall recharge (assumed to be 0.25 mg/L) 

 
Using the above information, the nitrate removal levels required to achieve a RR+ISDS 
recharge nitrate concentration of 10-mg/L and 5-mg/L can be estimated.  Using the mass 
balance approach, Table 2-3 shows the percent of existing properties (parcels with IDDS) that 
need to achieve 100% nitrate removal (i.e. sewered with out-of-basin transfer).  This percentage 
was calculated assuming ISDS remove 25% of septic tank effluent nitrate and that sewering 
removes 100%. The values shown in Table 2-3 assume that the target recharge nitrate 
concentration is 5-mg/L, a level considered protective of groundwater resources.   

2.2 Implications of Nitrate Removal Requirements 

The nitrogen removal requirements in any particular Project Area estimate the appropriate level 
of removal required to attain or maintain groundwater nitrate quality. Once the removal 
requirement has been set, combinations of technologies can be proposed to achieve this level 
of removal.  As an example, if the removal requirement is 75%, then the following options are 
among those that may be considered: 
 

• Convert 67% of the ISDS to sewer, which removes 100% of nitrogen by not discharging 
the treated wastewater to the ground, and allow 33% to remain onsite, removing 25%.  
The weighted average removal that results is 75%. 

• Convert 74% of the ISDS to onsite or cluster systems with local groundwater discharge, 
each removing 95% of nitrogen, and allow the other 26% to remain with ISDS.  The 
weighted average removal that results is 75%. 

• Convert 22% to sewer, and the remaining 78% to Fixed Film technologies that remove 
68% of nitrogen.  The weighted average removal that results is 75% 

 
There are many combinations of treatment technologies that could be used to achieve the 
necessary nitrogen removal required. The ultimate solution will depend on both economic and 
non-economic factors that are unique to each Project Area.  
 
 



 

TASK 2 - TECHNICAL & ECONOMIC EVALUATION OF NITROGEN REMOVAL ALTERNATIVES 
MARCH 2013                                                                                                                                                                                                                                                                                                                                                
PAGE 11 of 40 

 Table 2-3  Number of Properties Requiring Sewers (100% Nitrate Removal) 

Basin Name 
(number) 

Project 
Area 

2007 Report 
Priority 
Ranking 

Number of ISDS ISDS-R /RR 
Ratio1 